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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17027667 001 Seite 3 von 39
Test Report No. Page 3 of 39
Contents
1. GENERAL REMARKS ..tutittitiitttt et te et s et sttt st e e e s e st s e st s e s ea s st e s s e st s en s et s st s et eetnesnsenseneen 4
1.1 COMPLEMENTARY MATERIALS ouieuientiet ittt ettt ee e e et et ettt e et e e e e e e e e e e e s en e enaensereneenes 4
2. LTS S =T 4
2.1 LI SES X T 4
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS .. ctuttnttteneeneententenseaaeeeesensensensssaensennenneens 5
2.3 LI RT-X O =7 Y= 12 22T 6
2.4 (O I [ =7 =y 1 N 6
2.5 MEASUREMENT UNCERTAINTY tt et ttteteetentensensessesaesse st sensesststenseseesesen e renresresaeeaeenrenrens 6
2.6 LOCATION OF ORIGINAL DT A ittt ettt e e ettt e e e eneens 6
2.7 STATUS OF FACILITY USED FOR TESTING .uutttitnitnetniintinietstssttsesssnsensensesssssensesssssssnsensenrenses 6
3. GENERAL PRODUCT INFORMATION ..uiutttittititteeeeeensenstsssssssssnssnssnsenssnsensenssssssssasensesenses 7
3.1 PRODUCT FUNCTION AND INTENDED USE .. cuiuittiiteeieeee ettt teaeeaeeee e e se s e senseaaeeeeeeneens 7
3.2 RATINGS AND SYSTEM DETAILS uiitieiieiiete ettt et e e ettt ettt e e e e s e e et en e e eeeerenrens 7
3.3 INDEPENDENT OPERATION IMODES ...euiiuiitiittitiit et ee et ee ettt ea et e e et st s e e ea s et ea s e e eneeneees 8
34 NOISE GENERATING AND NOISE SUPPRESSING PARTS .euiiuiitiieii ittt eeee et ereaeaaeaeeneens 9
3.5 SUBMITTED DOCUMENTS .. ettttttteee ittt ettt e e e e et e ea e ea et s ea s ea e eaterenr et en et esaeaaeererenaes 9
4, TEST SET-UP AND OPERATION IMODES ...itiitiiiniiiiiiie ittt et e tee et e etsetssetneeaeea s e s eneeneenss 10
4.1 PRINCIPLE OF CONFIGURATION SELECTION .. iuttttttnetnetntittetsetstsesessensensssssssssssssesnesnseneenns 10
4.2 TEST OPERATION AND TEST SOFTWARE ©..uttetieee ettt ettt et e e s et et et et e e e eeeenns 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ..vutiiiiiitiii i e eeieeee e eeneeeneeeneeeneees 10
4.4 COUNTERMEASURES TO ACHIEVE EMC COMPLIANCE ....iuiiuiitiiieeieeieeie et ae st eaeeeeneens 10
45 TEST SETUP DIAGRAM ..cuttteeeee ettt ettt e e e ettt et ettt e e e e ettt e et e n et e e e e e e reneenns 11
5. B IS R 5T U I TR 13
51 TRANSMITTER REQUIREMENT & TEST SUITES ..ivuiiiuiiii ittt eeieee e e s s e e e e e eneeans 13
L0 I AV o (= 1 = =0 [ U1 =0 0 =T o | PP 13
5.1.2  PEaK OULIPUL POWET ...ttt e e e ettt et e e e e e e s b et e e e e e e e e e annbbeeeeeaeeeaannbenaeaaaaeaanns 14
LT IR B2 0o [ 2 3 = 7= Ta Vo 11110 L o PPN 15
5.1.4 Conducted spurious emissions measured in 100kHz Bandwidth ... 19
5.1.5  SPUMOUS EMISSION ....eiiiiiiiiiiie ittt ettt e e e e e e s bttt e e e e e e s e san b be et e e e e e e aannbbeeeaaaeaaanns 28
5.1.6  FreQqUENCY SEPAIATION ......eitiiiiiiiiiiieiie e e e e ettt et e e e e e et bbbt e e e e e e s e s abbaeeeeaa e e s e aanbbeaeeaaaesaanbbbeeeaaaeaaanns 29
5.1.7  Number of hopping frIEQUENCY ..........oiiiiiiii et ee e e e e e 32
LT R S T o TC T o @ Lo U o T= U o PR 34
6. SAFETY HUMAN EXPOSURE ..cvuitnieeiietiteitettt et st eteestas ittt taset st seasasea st s ensea st st sensenseneensees 36
6.1 RADIO FREQUENCY EXPOSURE COMPLIANCE ....uuiitiitieitieiieeeeeee e e e e e e e e e s e e e e e e eans 36
6.1.1  EleCtromagnetiC FIEIAS ......couii it e e e e e e e e e e e e e e 36
7. PHOTOGRAPHS OF THE TEST SET-UP .ottt ettt e e e e e 37
8. TS ] = Y = I =T 39
9. LIST OF PHOTOGRAPHS ...cuitiitttttietee et et sttt et et ettt st et st e et ea s e s e s ea s ea s et aa e e e e s eneenss 39




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17027667 001 Seite 4 von 39

Test Report No. Page 4 of 39

1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

K'.nd of Manufacturer Type S/N Callbrgted
Equipment until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2013-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-07
Loop Antenna Schwarzbeck FMzZB1516 1516131 2013-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2013-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-07
Pre-Amplifier Rohde & Schwarz 23'6;)11835 3791 2013-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2013-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Artificial Mains| g chwarzbeck NLSK8126 8126431 2013-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth keyboard using Bluetooth technique.
Both models are identical in function, circuit design and components employed, except

different color of enclosure.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

BigBlu KinderBoard

Type Designation:

BBK, BBV

FCCID

ENXKBBT3023

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC3V via 2 AAA size batteries

Modulation

GFSK, 8PSK, n/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

3dBi

RF Output Power

0.00281W (4.48dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

None.

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& Im
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

MUDGD

O o o fx'r-':i.'-- 3
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-09-10

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date : 2012-09-10

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 0.125 Watt

Kind of test site : Shielded room
Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 53%

Atmospheric pressure : 101 kPa

Table 5: Test result of Peak Output Power, GFSK mod  ulation

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 4.08 0.00256 0.125
Middle Channel 2441 4.01 0.00252 0.125
High Channel 2480 3.51 0.00224 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 4.48 0.00281 0.125
Middle Channel 2441 4.36 0.00273 0.125
High Channel 2480 3.93 0.00247 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup
Test Channel

2012-09-10

FCC Part 15.247(a)(1)
ANSI C63.4: 2003
Shielded room

Low/ Middle/ High

Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa

Passed

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion
Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHz)
Low Channel 2402 930 / Pass
Mid Channel 2441 930 / Pass
High Channel 2480 930 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modul  ation
Channel 20d|3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 1272 / Pass
Mid Channel 2441 1272 / Pass
High Channel 2480 1272 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK modulation
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Middle Channel
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5.1.4 Conducted spurious emissions measured in 100k~ Hz
Bandwidth

RESULT: Passed
Date of testing : 2012-09-13

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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e, GFSK

Test Plot of 100kHz Bandwidth of Frequency Band Edg

modulation
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Low Channel, Band Edge
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High Channel, below 1GHz
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High Channel, above 1GHz
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2.948 GHz -54.64 dBm

14.130 GHz -55.48 dBm

23.966 GHz -54.96 dBm

High Channel, Band Edge

% RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -51.53 dBm
Ref 10 dBm Att 40 dB SWF 2.5 ns 2.487946000 GHz
10 Marker| 1 [T1

0/48 dBn
2| 479924000 GH
Marker| 2 [T1
-53{54 dBn
46505VU00D00U Gz
Narker|3 [T1
-52{11 dBn
2| 485384000 GHz

-90

Start 2.479 Crz 2.1 M-z/ Stop 2.5 Ctz

Date: 13.SEP.2012 09:10:01
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK

modulation

Low Channel, below 1GHz
% Agilent  08:37:43 Sep 13, 2012 R T
Mkrl 288.5 MHz
-54.36 dBm

#Atten 20 dB

Ref 10 dBm

Start 30 MHz

#Res BW 100 kHz
Amplitude
-54.36 dBm

Low Channel, above 1GHz
% Agilent  08:36:16 Sep 13, 2012 R T
Mkrl 2.395 GHz
1.34 dBm

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz
Amplitude

Marker Trace
2.395 GHz 1.34 dBm
2.972 GHz -53.67 dBm

7.204 GHz
18.940 GHz

-54.88 dBm
-55.31 dBm
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Low Channel, Band Edge

®

Ref 10 dBm Att 40 dB

RBW 100 kHz
VBW 300 kHz
SWI 10 s

Marker 4 [T1 ]
-51.57 dBn
2.324880000 GHz

10

Marker|( 1 [T1
1{15 dBri]
2| 402256000 cHf

2|+
BB

Marker|2 [T1
-53[79 dBi

- 10

- 20.

S9U0U00DU0 Gy
Narker| 3 [T1
-52/22 dBpr

I-- 30

2| 386074000 G+¥

|- 40

I-- 50

WMWMM

I-- 60

- 70

I-- 80

-90

Start 2.31 Gkz 9.3 NM-z/

Date: 13.SEP.2012 09:05:51

Middle Channel, below 1GHz

= Agilenf  08:50:22 Sep 6, 2012

Ref 10 dBm #Atten 20 dB

Center 515 MHz
#Res BW 100 kHz

Marker Trace
1 (€]

Stop 2.403 Ckz

Mkrl 618.0 MHz
-55.34 dBm

Amplitude
-55.34 dBm
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Middle Channel, above 1GHz

i Agilent  08:49:23 Sep 6, 2012

Mkrl 2.443 GHz
1.152 dBm

Ref 10 dBm #Atten 20 dB

Center 13 GHz
#Res BW 100 kHz #VBW 300 kHz
Amplitude

Marker Trace
2.443 GHz 1.152 dBm

2.948 GHz -54.57 dBm

7.228 GHz -55.41 dBm
14.371 GHz -54.79 dBm

High Channel, below 1GHz

= Agilent  08:43:41 Sep 6, 2012
Mkrl 746.3 MHz

Ref 10 dBm #Atten 20 dB -55.59 dBm

Marker Trace Amplitude
-55.59 dBm

1 o)
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High Channel, above 1GHz

3 Agilent  08:46:11 Sep 6, 2012

#Atten 20 dB

Center 13 GHz
#Res BW 100 kHz
Marker Trace

High Channel, Band Edge

X Axis
2.491 GHz
2.948 GHz

12.327 GHz
14.756 GHz

Mkrl 2.491 GHz
0.517 dBm

Amplitude
0.517 dBm
-54 dBm
-54.85 dBm
-54.65 dBm

% RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -52.68 dBnm
Ref 10 dBm Att 40 dB SWIr 2.5 ns 2.492188000 GHz
10 Marker| 1 [T1
1 0{ 30 dBn
Lo—wi 2| 479966000 GH
Marker| 2 [T1
L PK 5310 dB
10 465000 D00 &Gz
Narker|3 [T1
20 -52/79 dBn
\ 2| 485468000 GHz
-30 ij\
|- 40
|- 50 k. 2 3 4
|- 60
I-70
|- 80
-90
Start 2.479 Crz 2.1 M-z/ Stop 2.5 Ctz

Date: 13.SEP.2012 09:11:26
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5.1.5 Spurious Emission

RESULT: Passed
Date of testing : 2012-08-31 to 2012-09-07
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A C
Ambient temperature : 24°C
Relative humidity : 48%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2012-09-10
Test standard FCC part 15.247(a)(1)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 9: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
(MHz) Separation (kHz)
(MH2z2)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel
@ *RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz 0. 00 dB
Ref 10 dBm Att 40 dB SWI 2.5 ns 1. 002000000 MHz
10 Marker| 1 [T1
2 1 3 0|75 dBm
L o N ~_.Y a2 a82000 Gz | I
u v <
Delfa p [Tltﬁ
L _PY ol\qo dB
\ :
;:ﬁ\(v \'\M /V’“ =11 002000 UUY‘;’\(
- 20
- 30
- 40
3DB
|- 50
|- 60
- 70
|- 80
-90
Center 2.403 CHz 300 kHz/ Span 3 WHz
Middle Channel
@ *RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -0.07 dB
Ref 10 dBm Att 40 dB SWI 2.5 ns 1. 002000000 MHz
10 Marker| 1 [T1
2 i 3 0}/ 67 dBmr
L o N Ao 2| 40994000 GH.
Delfa p [T1 |
L _PY ol\e3 dB
J :
-20
- 30
- 40
3DB
|- 50
|- 60
- 70
|- 80
-90

Center 2.441 CHz 300 kHz/ Span 3 WHz
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High Channel
% “RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -0.23 dB
Ref 10 dBm Att 40 dB SWI 2.5 ns 1. 002000000 Mz
10 Marker| 1 [T1
> 3 004 dBm
Lo ~21 479000000 GH,
I P [T1
\ / \\ De/a [ ﬁ‘\‘?l e
. "

|- 80

-90

Center 2.479 CHz 300 kHz/ Span 3 NMHz
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-09-10

FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

52%

101 kPa

Table 10: Test result of Number of hopping frequenc vy

Passed

Frequency Range M?_iisggﬁ% %l:]aa?]trl;[é of Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Plot of Number of hopping frequencies

% *RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz 0. 38 dBm
Ref 10 dBm Att 40 dB SWI 10 ns 2.480060000 GHz
10 Marker| 1 [T1
1 0| 8% dBm
l o PR AL

kI
iz

| - 10 [

- 20

|- 30

- 40
L{r \ 308
5

o ]

|- 60

|- 70

|- 80

-90

Center 2.441 CHz 9 WHz/ Span 90 NMHz
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2012-09-10

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 11: Test result of Time of Occupancy, GFSK mo  dulation

Channel Data Mode Pulse width Igﬂv(\e/:ﬁ?irrig Limit Result
(ms) © (s)

DH1 0.43 0.137 0.4 Pass

Low Channel DH3 1.70 0.275 0.4 Pass
DH5 2.97 0.317 0.4 Pass

DH1 0.43 0.137 0.4 Pass

Mid Channel DH3 1.70 0.275 0.4 Pass
DH5 2.97 0.317 0.4 Pass

DH1 0.43 0.137 0.4 Pass

High Channel DH3 1.70 0.275 0.4 Pass
DH5 2.97 0.317 0.4 Pass
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Table 12: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.44 0.141 0.4 Pass

Low Channel DH3 1.72 0.275 0.4 Pass
DH5 2.97 0.317 0.4 Pass

DH1 0.44 0.141 0.4 Pass

Mid Channel DH3 1.72 0.275 0.4 Pass
DH5 2.97 0.317 0.4 Pass

DH1 0.44 0.141 0.4 Pass

High Channel DH3 1.72 0.275 0.4 Pass
DH5 3.00 0.320 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

2.81mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)

.............
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Photograph 2: Set-up for Spurious Emissions (30MHz-  1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

uuuuuu

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),
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Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHZz),
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST ST (Y, (0T (1] =1 1o o USSR PRRPRR 46
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),
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Figure 49: Test figure of spurious emissions, mode C, Horizontal polarity (9kHz — 30MHz),
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Figure 50: Test figure of spurious emissions, mode C, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 51: Test figure of spurious emissions, mode C, Horizontal polarity (30MHz — 1GHz),
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Figure 52: Test figure of spurious emissions, mode C, Vertical polarity (30MHz — 1GHz), GFSK
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Figure 53: Test figure of spurious emissions, mode C, Horizontal polarity (LGHz —18GHz),
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Figure 54: Test figure of spurious emissions, mode C, Vertical polarity (1GHz — 18GHz), GFSK
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Figure 55: Test figure of spurious emissions, mode C, Horizontal polarity (18GHz —25GHz),
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Figure 56: Test figure of spurious emissions, mode C, Vertical polarity (18 GHz — 25GHz), GFSK
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Figure 57: Test figure of spurious emissions, mode C, Horizontal polarity (9kHz — 30MHz),
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Figure 58: Test figure of spurious emissions, mode C, Vertical polarity (9kHz — 30MHz), 8DPSK
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Figure 59: Test figure of spurious emissions, mode C, Horizontal polarity (30MHz — 1GHz),
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Figure 60: Test figure of spurious emissions, mode C, Vertical polarity (30MHz — 1GHz), 8DPSK
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Figure 61: Test figure of spurious emissions, mode C, Horizontal polarity (LGHz —18GHz),
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Figure 62: Test figure of spurious emissions, mode C, Vertical polarity (1GHz — 18GHz), 8DPSK
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Figure 63: Test figure of spurious emissions, mode C, Horizontal polarity (18GHz —25GHz),
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Figure 64: Test figure of spurious emissions, mode C, Vertical polarity (18GHz — 25GHz),
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK
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Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

¥ oTo (U] F= 4o o WO PSPPI PPRPPRRPPRN 72
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 83DP SK

1[0 o [1] =1 o o RO PURPRR 73
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

1[0 o [1] =1 o o TP PURPRR 74

Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK
[ ToTe 81 =1 i o] o NPT PP OPP PP PTPPP 75
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Figure 1: Test figure of spurious emissions, mode A .1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A .1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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A TUVRheinland®

Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity

(30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLdéY Co,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd;
Science & Industry Park,Nanshan'Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#55 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/31/

Temp.( C)YHum.(%) 24 C/48% Time: 8/19/56

EUT: Bluetooth Keybeard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: BDR

70.0 dBu¥/m

ED

50

Timit1: —

40

30

20

0.0 : : [ ; : : : oo
30000 40 50 60 70 80 30 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) |P%% | em) | (degy | Remark
1 271.9924| 16.33 18.23 34.56 46.00 [-11.44 QP

Page: 1
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A TUVRheinland®

Figure 4: Test figure of spurious emissions, mode A
(30MHz — 1GHz), GFSK Modulation

-y L ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

.1, Vertical polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #56 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitemn: Radiation Test Date: 12/08/31/
Temp.( CYHum.(%) 24 C/48% Time: 8/27/36
EUT: Bluetooth Keyboard Engineer Sighature;  PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

70,0  dBu¥/m

50

i limitl: —

40

30

20

10

0.0 H H H H B H H H H H :
30.000 40 5;[] 60 7D 8D 300 400 £60 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (@B) | %% | tem) | tdeg) | Remark
1 272.0025] 661 1823 | 2484 | 46.00 |21.16] QP

Page: 1
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(1GHz —18GHz), GFSK Modulation

. ® ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
S AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#17 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DG 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( CYHum.(%) 24 C/48% Time: 8/01/31
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

110.0  dBuv/m

:

""E""""""”:’"”"'2'7"“"“"’"'"'":'""':"””

I Ti I U

e

20,0 i . H H H
1000.000 2000 3000 5000 GGOD 7000 SO0D09000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. | (MHz) |(aBuvim)| (dB) |(dBuvim) |(@Buvim)| (@B) | P2 | tem) | tdegy | Remerk
2401.846| 10284 | -7.46 | 95.38 7 T | peak
2 7803.639| 46.80 | 030 | 4650 | 7400 |-27.41| peak
3 7803.630] 4145 | 030 | 4115 | 5400 |-12.85] AVG

Page: 1 hitp:/iwww.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#18 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( CYHum.(%) 24 C/48% Time: 8/12/17
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note:  BDR

110.0  dBuV/m

40 Feoeeiiannian P

a0 WMMM%N‘?&W\WW : .

#

20.0 H H B H H H H H H
1000.000 2Il]|]|] 3000 6000 6000 7000 éﬂﬂﬂ 9000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | P | tom) | (deg) | Remark
1 3401.848| 9727 | -7.46 | 8981 7 7| peak
2 4803.983| 4634 | -0.30 | 46.04 | 7400 |27.06 peak
3 4803.083| #1.01 | 030 | 4071 54.00 |-13.20] AVG

Page: 1 http:/Awww. ate-lab.com
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A TUVRheinland®

Figure 7: Test figure of spurious emissions, mode A
(18GHz —25GHz), GFSK Modulation

|ATC)

.1, Horizontal polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#132 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( CYHum.(%) 25 C/50% Time: 14/54/50
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR
700  dBuW/m
60 .
B e i WW,, """""""""""""""""""""""""""""""""""""""""""""""""""""" ;
i Yl !
A MW il by ! WWWWMWMW!WMWMWWWWWW
AD b e e e U OO
30 - .
20 .
T
0.0
18000.000 20000 25000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuV/m) | (dB) | (dBuVim) | (dBuVim)| (dB) | °o° | (em) | (deg) | Remark
1 24991.772| 30.29 18.89 49.18 74.00 |-24.82| peak
2 24991.772| 18.25 18.89 37.14 54.00 |-16.86] AVG

Page: 1
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity
(18GHz — 25GHz), GFSK Modulation

4 i % 0 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
: AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. PYH#133 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( CYHum.(%) 25 C/50% Time: 15/01/26
EUT: ‘Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

700 dBu¥/m

T g g S O UN

50

40

30 “ M - - -
A0 f e e ....................................................................................
0.0 E
18000.000 20000 25000.0 Hz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuvim)| (@B) || em) | (degy | Remark
24991.772| 30.09 | 18.80 | 4898 | 74.00 |-25.02| peak
2 54991.772] 1851 | 1888 | 3740 | 54.00 |-16.60] AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 9: Test figure of spurious emissions, mode A .2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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A TUVRheinland®

Figure 11: Test figure of spurious emissions, mode
polarity (30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

A.2, Horizontal

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #58

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Temp.( CYyHum.(%) 24 C/48%

Polarization:
Power Source:
Date: 12/08/31/
Time: 8/44/13

EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: BDR

Horizontal
DC 3v

700  dBuV/m

11 B SRR N
50

40

Timit1:

30

20

0.0 : ' Coor : : [
300604050 €670 80 300 400 500 G600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(@Buvim)| (@B) | P2 | em) | (degy | Remark
1 271.9968| 16.05 18.23 34.28 46.00 |(-11.72] QP
Page: 1 http:/iwww.atc-tab.com
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A TUVRheinland®

Figure 12: Test figure of spurious emissions, mode

(30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

A.2, Vertical polarity

Site: 966 chamber

Tel:+86-0755-26503230
Fax:+86-0755-26503396

Job No.: PYH #57

Standard: FCC Class B 3M Radiated
Testitern: Radiation Test

Temp.( C)YHum.(%) 24 C/48%

Polarization:  Vertical

Power Source:
Date: 12/08/31/
Time: 8/36/30

DC 3v

EUT: Bluetooth Keyboard Engineer Signature: PE|
Mode: TX 2441MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR
700  dBuV/m
H i limit1: e |
50
40
30
M | ; MWW?” o MM{L\WH""W ‘WEM
1 : : A :
0o ; L i ; ; TR U
30000 40 50 60 70 80 360 400 500 EO0 700 1000.0 MHz
Freq. Reading | Factor Result Limit Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) | (dBuvim) | (aBuvim)| (@B) | P | tom) | (@eg) | Remak
1 271.99591 7.96 18.23 26.19 46.00 |[-19.81] QP

Page: 1
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
“F1 ,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
“Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #21 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test ‘ Date: 12/08/27/

Temp.( CYHum.(%) 24 C/48 % Time: 9/25/59

EUT: Bluetooth Keyboard Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model: BBV

Manufacturer. Accesspro

Note: BDR

110.0  dBuv/m

limitt: —_
L1 T S S cerrrIo
-, T S eean
£ I T — S :
) F— - |
1 I SRS SUUNIU U R bt
bl ;
ar Pyt T b ;
20.0 : : ; R
100,600 2000 2000 5000 6000 7000 8009000 16000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) | P2 | tem) | (deg) | Remark
1 2441.846| 103.19 ~7.35 95.84 / / peak
2 4881.946| 46.82 0.14 46.96 74.00 |-27.04| peak
3 4881.946| 41.23 0.14 41.37 54.00 |-12.63| AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

"'A'TnY ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#22 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( C)YHum.(%) 24 C/48% Time: 9/38/11
EUT: Bluetooth Keyboard Engineer Signature: PEI
Maode: TX 2441MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

110.0  dBuV/m

T00 f-vee e E~~~w~----~~ww~-€~~-»~~w~~f~ ~~~~~~~~ :

1 I S »»»»»»»

80

70 _H._‘____A“_..__.““.“4_.%,_.,,”

BD e g‘ ~~~~~~~

40 b

s
30 MM«W"""’W iiiiiiii
20,0 : ; ; : L
1000.000 2000 30000 5000 &000 7000 80003000 18000.0MHz
Freq. Reading | Factor Result Limit  {Margin Height [ Degree

No- | MHz) | (cBuvim) | (@B) | (@Buvim) |(dBuvim)| (@B) |P%* | tem) | (degy | Remark
1 2440.872| 98.58 -7.35 91.23 / / peak
2 4882.073| 44.96 0.14 4510 74.00 |-28.90| peak
3 4882.073| 40.46 0.14 40.60 54.00 |-13.40{ AVG

Page: 1 http:/iwww.atc-lab.com
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A TUVRheinland®

Figure 15: Test figure of spurious emissions, mode
polarity (18GHz — 25GHz), GFSK Modulation

£5 . . & ACCURATE TECHNOLOGY CO.,, LTD.
. c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

A

.2, Horizontal

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#135

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 25 C/50%
EUT: Bluetooth Keyboard
Mode: TX 2441MHz

Model: BBV

Manufacturer: Accesspro

Polarization:
Power Source: DC 3V

Date: 12/09/07/
Time: 15/22/14

Engineer Signature: PEI
Distance:

3m

Horizontal

Note: BDR

70.0  dBu¥/mn

i [ Timiti: =
R R o j&ww’""”"'""é """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" ]
I A s S R e P
40 doe e e SO U
10 -----------------------------------------------------------------------------------
0.0 E
18000.000 20000 25000.8MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) || tem) | (@eg) | Rema
1 24975.325| 3061 | 1886 | 4947 | 7400 |-24.53| peak
2 24975325 18.26 | 1886 | 37.12 | 5400 |-16.88] AVG

Page: 1
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A TUVRheinland®

Figure 16: Test figure of spurious emissions, mode

(18GHz — 25GHz), GFSK Modulation

A.2, Vertical polarity

ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

1 T Y

Job No.: PYH#134 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( C)YHum.(%) 25 C/50% Time: 15/11/40
EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

700  dBu¥/m

| Timit1: —

1 S0 USROS J

wwmwr#»?WMMMW”*W“‘?'M""WWWWWWMuWM. et g DA

40
30
20
10
0.0 E
18000.080 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) |PZ™ | tem) | (degy | Remark
1 24975.325| 30.36 | 18.86 | 4922 | 7400 |-24.78| peak
2 24975.325| 19.01 | 1886 | 37.87 | 5400 |-16.13] AVG

Page: 1
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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A TUVRheinland®

Figure 18: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation

A.3, Vertical polarity
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#59 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DG 3V

Testitem: Radiation Test Date: 12/08/31/

Temp.( CYHum.(%) 24 C/48% Time: 8/52/07

EUT: Bluetooth Keyboard Engineer Signature:  PEI

Moede: TX 2480MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: BDR

70.0  dBu¥/m

¢ limit1:
}

L AP

50

40

30

20

0.0 ' H H : oo H H H H i ! H
30000 40 56 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | (MHz) [ (dBuvim)| (@B) |(dBuvim) |(cBuvim)| (dB) |P%=" | (om) | (weg) | Remak
1 272.0087| 13.51 18.23 31.74 46.00 [-14.26| QP
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

- 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
_ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+88-0755-26503396

Job No.: PYH #60 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/31/
Temp.( C)Hum.(%) 24 C/48% Time: 9/01111
EUT: Bluetooth Keyboard Engineer Signature: PEI|
Mode:  TX2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

70.0  dBu¥/m

H H : H ! limit1: —

50

40

30

W“’” sl

20

JS{W MM&‘”MWN Mmmﬁwﬁwm W\\!"' WWM"“

0.0 H H ' i H F H H H H H :
30.000 40 50 éU 70 80 300 4‘;0[] 5’|]l] 60D %00 ’ 'll]ﬁﬂ.ﬂ MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | Mhz) [ (dBuvim) | (B) | (dBuvim) | (@Buvim)| (@B) | P | (om) | (deg) | Remark
7 411.0024] 282 2280 | 2572 | 46.00 |-2028| QP
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

@ F\Y  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
L AT c F1,Bldg,A,Changyuan New Matetial Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#24 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( CYHum.(%) 24 C/48% Time: 10/10/04
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Mcdel: BBV
Manufacturer: Accesspro
Note: BDR

110.0 dBuv¥/m

TOO §omvmmmme mmemmmeem s camamnanan (LT T deenmnna R H
: 1 : :

L1 O [SURRN | I . R

80 -

L S SO | RS S

1 [ORURR | A [

A0 foooeienne b

sl
30 M%MMW t‘

20.0 H H H ' H H H
1000.000 éUUU 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. | (MHz) | (aBuvim) | (@B) | (aBuvim) |(@Buvim)| (dB) | P | omy | (deg) | Remerk
1 2479.858| 101.34 | -7.37 | 9397 7 7 | peak
) 4950.043|  45.60 052 | 4642 | 74.00 |-27.88| peak
3 2050043 40.08 052 | 4060 | 54.00 |-13.40] AVG
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

' -y Y ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
| T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #23 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( C)YHum.%) 24 C/48% Time: 10/00/02
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode:  TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

110.0 dBu¥/in

100

90

80

70

60

40

30

20.0 H i ! H H } i
1000,000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (mHz) | (aBuvim)| (dB) | (dBuvim) |(@Buvim)| (dB) | P | om | (ceg) | Remark
7 2479.858| 10332 | -7.37 | 95.95 7 7 | peak
2 4950.695| 46.21 052 | 4673 | 7400 |-27.27| peak
3 4950.605| 4087 | 052 | 4138 | 5400 |-1261] AVG
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Figure 23

. Test figure of spurious emissions, mode

polarity (18GHz —25GHz), GFSK Modulation

A.3, Horizontal

A Al ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #136 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test : Date: 12/09/07/
Temp.( C)YHum.%) 25 C/50 % Time: 15/33/25
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer; Accesspro
Note: BDR
700 dBuV/m
E i limitd: —_
: !
1 i el oot e et a e enenaren
p o
il WJW“ Wik a‘k‘"\Wﬁ“ﬁ.‘H’*‘W\ﬂ; %JW'W%WWNW“WWMWH‘HK wmwmwwmﬁww
T OO URUUUUSOO F
30 E JESU B R
20 v,....,,.........,........_,.,.........F.,_g,_..,"....._._.._,.V. et e e e s+ s A & o e e e o
e S,
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(cdBuVim)| (dB) |2 | em) | egy | Reme
1 24991.772| 31.23 18.89 50.12 74.00 |-23.88| peak
2 24991.772| 18.59 18.89 37.48 54.00 |-16.52| AVG

Page: 1 http://www.atclab.com
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 25GHz), GFSK Modulation

4 @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
3 A F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#137 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( C)YHum.(%) 25 C/50% Time: 15/46/58 -
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: BBV
Manufacturer: Accesspro

Note: BDR

70.0  dBuV/m

: Climitl: | —
50 W\W ................................................................................... ]
A, y LA
M'F‘ﬂ“”"w"w “""""WW"‘N?""W%MWWMMMMWWWWWMWWWMWWM
T T SO S A ...................................................................................
20 _..._,__.,.YE,A,»<_...«..,..
10 ..,~ ....................................................................................
0.0 —
186060.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) |(dBuvim) |(dBuVim)| (dB) |P=™" | tem) | (degy | Remark
1 24958.889| 30.10 18.84 | 4894 74.00 |-25.06| peak
2 24958.889] 17.86 1884 | 36.70 5400 |-17.30] AVG
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 27: Test figure of spurious emissions, mode
polarity (30MHz — 1GHz), 8DPSK Modulation

an

A.1, Horizontal

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #61 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 12/08/31/

Temp.( CYHum.(%) 24 C/48% Time: 9/09/24

EUT: Bluetooth Keyboard Engineer Signature: PE|
Mode: TX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

70.0 dBu¥/m

60

50

40

Jmit:

30 feeeceeenion

20

10

0.0

.000 40 50 60 70 80

400

500 600 700 1l]l£ll].l] MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (@B) | (@Buvim) |(@Buvim)| (@B) | 2% | em) | tdegy | Remerk
1 271.0087| 9.55 1823 | 2778 | 46.00 |18.22] QF
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 866 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Sherizhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #62 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/31/

Temp.( C)yHum.(%) 24 C/48% Time: 9/17/41

EUT: Blustooth Keyboard Engineer Signature: PEI

Mode: TX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

70.0  dBu¥/m

60

50

40

' I
H

L N
0.0 ; : b
30600 A0S 60 70 80 300 400 500 600 700  1000.0 MMz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. | MHz) | (@Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | (om) | (degy | Remerk
1 945.3336 2.09 29.46 31.55 46.00 |-14.45| QP
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Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #29 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/28/

Temp.( C)Hum.(%) 24 C/48% Time: 8/29/55

EUT: Bluetooth Keyboard Engineer Signature:  PEI

Mode: ©  TX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

110.0 dBu¥/m

100

30

a0

70

60

L1 1|
A0 o
30 ¥
209 ; ; : : ; .
1000.660 2600 3000 5000 GOOD 7000 80009000 18600.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | (MHz) | (aBuvim)| (dB) | (@Buvim) |(@Buvim)| (aB) | P | (om) | (degy | Remark
1 2402.009| 102.72 -7.45 95.27 / / peak
2 4804.017| 47.63 -0.30 47.33 74,00 |-26.67| peak
3 4804.017| 41.05 -0.30 40.75 54.00 |-13.25] AVG
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site; 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86.0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #30 Polarization:  Vertical

Standard: FCC Class B 3M Radiated " Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/28/

Temp.( C)YHum.(%) 24 C/48% Time: 8/39/22

EUT: Bluetooth Keyboard Engineer Signature: PE|

Mode: TX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

110.0  dBu¥/m

100

90

80

70

60

L U SNSRI | DR

30

20.0 : ; : } : A
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |[Margin Height | Degree
No- | mhz) | (dBuvim)| (@B) | (@Buvim) |(aBuvim)| (aB) | P | (em) | (ceg) | Remark
1 2401.858[ 99.49 -7.46 92.03 / / peak
2 4803.957| 47.35 -0.30 47.05 74,00 |[-26.95| peak
3 4803.957| 41.67 -0.30 41.37 54,00 |-12.63] AVG

Page: 1 http://mww.atc-lab.com
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

' ¥oae ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290

Science & Indusiry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#139 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( C)Hum.(%) 25 C/850% Time: 16/02/21
EUT: Biuetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
700 dBuVim
§ limit1: QR
1) I S M ..................................................................................
il WWN WMWMW%NNVWMWVWMWWMW“M bl Ml g T TR
A oo e ; ................................................................................... 4
10 ..M< ....................................................................................
0.0
18000.060 20000 25600.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. (MHz) | (dBuv/im) | (dB) | (dBuVim) |(dBuVim)| (dB) |°°°°""| (em) | (deg) | Romark
1 25000.000( 30.32 18.90 49,22 74.00 |-24.78| peak
2 25000.000| 17.85 18.90 36.75 54.00 |-17.25] AVG
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Figure 32
(18GHz -

4 ! 8 ACCURATE TECHNOLOGY CO.; L'Td Site: 966 chamber
7 : F1,Bldg,A,Changyuan New Material Port Keyuan'Rd, Tel:+86-0755-26503290

. Test figure of spurious emissions, mode

25GHz), 8DPSK Modulation

A.1, Vertical polarity

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#138 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( CYHum.(%) 256 C/50% Time: 15/54/46
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

70,0 dBu¥/m

; T Timit1: —
50 ...................................................................................

U, OSSOSO
30 ..‘..‘..........u..»...wm..“.w”....”..,.wE. uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu
20 i . .
id »~--—»H—-v—-«»-m»ww»»~~-~w-»--w—~§ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
0.0
18000.000 20000 25000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | (deq | Remar

1 24991.772] 3010 | 18.89 | 48.99 | 74.00 |-25.01| peak

2 24991.772] 1832 | 1889 | 37.21 | 5400 |-16.79] AVG
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #63 Polarization: Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/31/

Temp.( CYHum.(%) 24 C/48% Time: 9/26/47

EUT: Bluetooth Keyboard Engineer Signature:  PEI

Mode: TX 2441MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

70.0  dBu¥/m
: T : : Trmit1 - p—

50

40

30 : ; ———
20 ‘Mﬁ{&mﬁﬂ"é&”ménn'é” wy. M»;’ . "w’m"-;’;‘:{ém\wﬁi"""""“"“é" " "g"”""é""
¥ L H ! ol *\I‘J\‘AJL(L he¥y
T et -
AP SSRNR E  T SO R
0.0 : . : : : N
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | bz) | (cBuvim)| (@B) | (@Buvim) |(aBuvim)| (@B) | P99 | om | (weg | Remerk
1 271.9959] 1391 | 1823 | 3244 | 4600 |-13.85| QP
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#64 Polarization;  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/31/

Temp.( CYHum.(%) 24 C/48% Time: 9/37/50

EUT: Bluetooth Keyboard Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note: EDR

70.0  dBu¥/m

H H H | i limit]: —t

60

50

40

0 .. ,,,‘.
20 i
10 odd f 5
0o ; Ll ; OO RO SO A
300000 46 5656 70 EO 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. | (MHz) | (aBuvim)| (dB) | (dBuvim) |(cBuvim)| (@B) | P | tem) | (@egy | Remark
1 935.4212 2.33 29.26 31.59 46.00 |[-1441| QP
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Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #28 Polarfzation:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/08/28/

Temp{ C)YHum.(%) 24 C/48% Time: 8/18/36

EUT: Bluetooth Keyboard Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note:  EDR

110.0  dBu¥/m

BO foo s e S S R S

T AN YY) ; ; S

WWW\W : ; ; N :

30 MMMW : ; ; :

200

1000000 2000 3800 5000 6000 700D 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) |(@Buvim)|(aBuvim)| (@B) |29 | tom) | (eg) | Remerk

1 2441.014] 10302 | -7.35 | 9567 / 7 | peak
2 4881932| 4627 014 | 46.41 7400 |-27.50| peak
3 48819032| 4135 014 | 4149 | 54.00 |-1251] AVG
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

F'A 5 & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 i A T 5 F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #27 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitemn: Radiation Test Date: 12/08/28/
Temp.( CYHum.(%) 24 C/48% Time: 8/07/40
EUT: Biuetooth Keyboard Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

110.0  dBu¥/m

100

90

80

70

60

50

40

30

200 H ; H : | H } H .
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

Vo | | | et | o T i | e iy | e
1 2440.840| 98.15 -7.35 90.80 / / peak
2 4882.004| 45.36 0.14 45.50 74.00 |-28.50| peak
3 4882.004| 40.81 0.14 40.65 54.00 |-13.35] AVG
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A TUVRheinland®

Figure 39: Test figure of spurious emissions, mode

polarity (18GHz — 25GHz), 8DPSK Modulation

: - . @ ACCURATE TECHNOLOGY CO., LTD.
L | F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

A.2, Horizontal

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #140

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 25 C/50%
EUT: Bluetooth Keyboard

Mode: TX 2440MHz
Model: BBV
Manufacturer: Accesspro

Polarization:
Power Source:
Date: 12/09/07/
Time: 16/11/38

Engineer Signature: PEI

Distance: 3m

Horizontal
DC3v

Note: EDR

700  dBu¥/m

: Timik1: —
60 ..m.m....Mm.._..m.....n.,.....,.....,..‘...JE.._......................-.......‘..,“u.“"....,,_...,._._.,._HH., PR
Sl R WWM """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" &
W egtrel
B B T
T O SO O UUUUO OO O 2
30 ..........................._...h......‘..,.,.i..._..N..,w..w...w.”_u“ww“u“_“u“w“4NH.H.VM,,_..““___A..__‘._‘..
LT e ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
0.0
18000.000 20000 75000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) || em | wweg) | Remek
1 24991.772| 30.22 18.89 49.11 74.00 |-24.89] peak
2 24991.7721 18.15 18.89 37.04 54.00 [-16.96] AVG
Page: 1 hitp;/fwww.ate-lab.com
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

"L ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#141 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( CYHum.(%) 25 C/50% Time: 16/23/11
EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m

Model: BBV
Manufacturer: Accesspro

Note: EDR

700 dBuW/m

5 e E—
s I
B0 o ;‘J~--~—-»-»~-»~»i ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ]‘:K
W;wam\. 'WWMNWMW A b g AR b
D e e e e e 2
10 fee e et ettt eeh et
0.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(dBuv/m)| (dB) | (dBuVim)|(dBuVim)| (dB) | P | tem) | (weg) | Remerk
25000.000] 2884 | 18.90 | 4774 | 74.00 |-26.26| peak
2 25000.000] 19.03 | 18.90 | 37.083 | 54.00 |-16.07] AVG
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Figure 41: Test figure of spurious emissions, mode
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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A TUVRheinland®

Figure 43: Test figure of spurious emissions, mode

polarity (30MHz — 1GHz), 8DPSK Modulation

\ATC)

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
._Science & Industry Park,Nanshan Shenzhen,P.R.China

A.3, Horizontal

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #65 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/31/
Temp.( C)Hum.(%) 24 C/48% Time: 9/43/04
EUT: Bluetooth Keyhoard Engineer Signature: PEI
Mode:  TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

70.0 dBu¥/m

H Vo : ¢ fimit1: —

60 f-oeo-. ,Tl

50

40

30

20

10

ot : ! ; ; HISE NN S

30.000 40 50 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) | (dBuvim) |(aBuvim)| (@B) | D¢ | em) | (eg) | Remark
1 271.9968| 12.96 18.23 31.19 46.00 [-14.81| QP
Page: 1 http://www.atc-lab.com
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

‘ L ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290 -

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #66 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/31/
Temp.( CYHum.(%) 24 C/48% Time: 9/52/10
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer; Accesspro
Note: EDR

700  dBuY/m

60 Go-eeee

50

40

30

20

10

a0 i ' H : F H H H H H H H
30.000 40 50 60 70 B0 300 400 5‘0[] 600 700 ; 1l]l.] .0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuv/m)| (dB) |(dBuvim) |(aBuvim)| (dB) |P%% | em) | (deg | ROmer
7 932.1408| 224 | 2926 | 3150 | 46.00 |-1450] QP

Page: 1 hitp:/iwww.atc-lab.com
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

N s L ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
‘ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#35 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated ' Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/28/
Temp( C)YHum.(%) 24 C/48% Time: 9/25/32
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode:  TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

116.0  dBu¥/m

H : : : ‘ ; t limit1: JR—.

100

.0

80

70

T SRRSO S

/T SUURUSVRUCRUREE SRS ISR SO

"
30 [l
200 : ; ; : R .
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree

No. (MHz) | (dBuv/im) | (dB) | (dBuVim) |(dBuv/m)| (cB) | =*| em) | (deg) | Remerk
1 2479.878( 101.64 -7.37 94.27 / / peak
2 4959.954! 46,92 0.52 47.44 74,00 |-26.56| peak
3 4959954 41.22 0.52 41.74 54.00 |[-12.268| AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 46: Test figure of spurious emissions, mode

(1GHz - 18GHz), 8DPSK Modulation

\ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P,R.China

A.3, Vertical polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#36 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/28/

Temp.( CYHum.(%) 24 C/48% Time: 9/36/09

EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note:  EDR

110.0  dBu¥/m

50 _ ,é,‘.'.iw:._ﬁ,
X My
40 - W%wawmmm‘kww AT T
MMM‘J MMV\MM
W,JM :
30 Itk T ; T
200 ? : f SRR
1000.000 7060 3000 5000 G000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. (MHz) | (dBuV/m) | (dB) | (dBuVim) |(dBuvim)| (dB) |"®®* | (em) | (deg) | Remark
1 2479.880| 99.17 -7.37 91.80 / / peak
2 4950.645| 46.49 0.51 47.00 74.00 |-27.00] peak
3 4959.645| 41.28 0.51 41.79 54.00 |-12.21] AVG
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

- @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#143 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test ) Date: 12/09/07/
Temp.( C)YHum.(%) 25 C/50% Time: 16/47/59
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz \ Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
700 dBu¥/m
z + limit1: _—
R mmm """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" o
Y
e e A A A B ot A
AD o ...................................................................................
30 ..........w,..u.w..._,w.,w”._“u.,.w; uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu
10 ....................................................................................
00
18000000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuVim)| (dB) | P¥%| tem) | (deqy | Remere
1 24975.325| 29.88 18.86 48.84 74.00 |-25.16] peak
2 24975.325| 18.67 18.86 37.53 54.00 |-16.47| AVG
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOI:OGY CO., LTD. Site: 966 chamber
F1,Bidg,A,Changyuan New Matetial Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #142 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( C)YHum.(%) 256 C/50% Time: 16/38/24
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
700 dBu¥/m
5 ; limit1: —

1 S S OO SR ]
T N T |
AD o et s e an : ...................................................................................
10 .................................. e TEI TR ISP
0.0 f
18000.000 20000 25000.0 MHz
Frea. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | 2% | tem) | (degy | Remere
1 24967.105| 3040 | 1885 | 4925 | 7400 |-24.75| peak
2 24967.106| 18.36 | 18.85 | 37.21 5400 |-16.79] AVG
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Figure 49: Test figure of spurious emissions, mode C, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 50: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 51: Test figure of spurious emissions, mode C, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

y & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
: F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
$ Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#95 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/09/03/

Temp.( CYHum.(%) 24 C/48% Time: 11/12/42

EUT: Bluetooth Keyboard Engineer Signature: PEI

Mode: RX 2402MHz Distance: 3m

Model: BBV

Manufacturer; Accesspro

Note:  BDR

300 400 500 600 oo 1Uﬁﬂ.0 MHz

0.0 ; : I
30.000 40 50 60 70 80
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (dBuV/m) | (dB) | (dBuVim) |(dBuvim)| (@B) | =°” | (om) | (ceg) | Remerk
1 271.9945 11.12 1823 | 20.35 46.00 |-16.65] QP
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Figure 52: Test figure of spurious emissions, mode
(30MHz — 1GHz), GFSK Modulation

C, Vertical polarity

'"AT 8 ACCURATE TECHNOLOGY CO., LTD.
. T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #93

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 24 C/48 %

Polarization:
Power Source:
Date: 12/09/03/

Time: 11/04/30

Vertical
DC 3v

EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: BBV

Manufacturer: Accesspro

Note:  BDR

700  dBu¥/m

[T I S

50

limit1: —

40

30

20

10

0.0

30.000 A0 50 60 70 80

300

400

500 60D 700 1000.0 MHz

Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(aBuvim)| (@B) |P¥% | tem) | (degy | Remer
1 362.0450 8.56 21.34 29.90 46.00 |-16.10| QP
Page: 1 bttp://www.atc-lab.com
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Figure 53: Test figure of spurious emissions, mode C, Horizontal polarity
(1GHz —18GHz), GFSK Modulation

PR @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:486-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #97 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/03f
Temp{ CYHum.(%) 24 C/48% Time: 11/31/56
EUT: Bluetooth Keybeoard Engineer Signature:  PE|
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

700 dBuW/m

60

50

40

30

20

10

0.0 H H H H H H H N H
1000.000 2000 3000 5000 600D 7000 800093000 13000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) |2 | (em) | (deg) | Remark
1 18000.000] 3.73 | 46.10 | 49.83 | 7400 |-24.17| peak
z 18000.000 925 | 46.10 | 36.85 | 54.00 |-17.15| AVG
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A TUVRheinland®

Figure 54: Test figure of spurious emissions, mode
(1GHz - 18GHz), GFSK Modulation

|ATC)

C, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

EUT:
Mode:
Model:

Job No.:
Standard: FCC Class B 3M Radiated
Radiation Test
Temp.{ C)YHum.%) 24 C/48%

Test item:

PYH #96

Bluetooth Keyboard
RX 2402MHz

BBV

Manufacturer: Accesspro

Polarization:

Power Source: DC 3V
Date: 12/09/03/

Time: 11/23/49

Engineer Signature: PEI
Distance:

3m

Vertical

Note:

BDR

700

dBuV/m

+ limit1: —

00.000

2000

3000

5000

6000 7000 80009000

18000.0MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuV/m)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | (my | (deg) | Remere
1 18000.000 3.64 46.10 49.64 74.00 |-24.36| peak
2 18000.000 -8.36 46.10 37.74 54.00 |-16.26] AVG
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Figure 55: Test figure of spurious emissions, mode C, Horizontal polarity
(18GHz —25GHz), GFSK Modulation

- o L ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #147 ’ Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/07/
Temp.( CYHum.(%) 24 C/48% Time: 17/32/45
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR
70.0 dBuV/m
; Timit1: —_
o | R i !
b AR Aty i St bt A A
40 n._y,\,‘ ................................................................................... 3
30 Muw,iy ......................................................................................
10 ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
0.0
12000.000 20000 25000.0MHz
Freq, Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) |P=" | em) | weay | Remer
1 24967.105| 30.53 18.85 49.38 74.00 |-2462| peak
2 24967.105| 18.36 18.85 37.21 54.00 |-16.79| AVG
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A TUVRheinland®

Figure 56: Test figure of spurious emissions, mode
(18GHz — 25GHz), GFSK Modulation

\ATC)

C

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

, Vertical polarity

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#146

Model: BBV

Manufacturer: Accesspro

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 24 C/48%
EUT: Bluetooth Keyboard
Mode: RX 2402MHz

Polarization:
Power Source: DC 3V
Date: 12/09/07/
Time: 17/22/57

Engineer Signature:
Distance:

3m

Vertical

PEI

Note: BDR

70.0  dBu¥/m

60

50

40

30

20

0.0

18000.000

20000

25000.

OMHz

Freq. Reading Factor Result Limit [Margin Height | Degree
No | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuVim)| (dB) |P% | (om) | (degy | Romark
1 24942.463| 3114 | 1882 | 4996 | 7400 |-24.04] peak
2 24942.463| 1830 | 18.82 | 3721 | 54.00 |-16.79| AVG
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A TUVRheinland®

Figure 57: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation
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Figure 58: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 59: Test figure of spurious emissions, mode C, Horizontal polarity
(30MHz — 1GHz), 8DPSK Modulation

L

A mm o U ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
% AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job'No.: PYH#91 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/03/
Temp.( C)YHum.(%) 24 C/48% Time: 10/47/31
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

700  dBuV/m

1 T H H H H v

Jimit1= —

80 }-----

50

40

30
20
10
00 N
30.000 40 a0 60 70 B0 300 400 506 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. 1 mHz) | (aBuvim)| (@B) |(dBuvim) |(aBuvim)| (aB) | P& | cm) | (ceg) | Remark
1 271.9974| 1126 | 18.23 | 2049 | 46.00 |-1651] QP
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Figure 60: Test figure of spurious emissions, mode C, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

A . ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
' AT c F1,Bldg,A,Ghangyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#92 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/03/
Temp.( CYHum.(%) 24 C/48% Time: 10/56/51
EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

70.0  dBuV/m

H o { H i | Itz —

60 f--.-.-

50

40

30
' MMW L E
20 IS TODUE FRUUUE S,
WM»U\WM WWMWMW W“WM |
10 —“—“-“:- T“ E : -
2.0 - : R
30.000 40 a8 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(cBuvim)| (aB) |P¥™| em) | (degy | Remerk
1 362.0515| 8.83 2134 | 3047 | 46.00 |-15.83] QP
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Figure 61: Test figure of spurious emissions, mode C, Horizontal polarity
(1GHz -18GHz), 8DPSK Modulation

; L o 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#105 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/03/
Temp.( CYHum.%) 24 C/48 % Time: 12/43/33
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

70.0  dBu¥/m

H U limit1: —

50

40

30 s ]

20

10

0.0 : : : ; R

1000.000 2660 3000 5000 G000 7000 8000 9000 19000.0 MHz

Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) | =% | (em) | tdegy | Remerk
1 18000.000 3.74 46.10 49.84 74.00 |-24.16| peak
2 18000.000f -8.03 46.10 38.07 54.00 [-15.93] AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 62: Test figure of spurious emissions, mode C, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

F & & ACCURATE TECHNOLOGY CO., LTD.
: : T § F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0765-26503290
Fax:+86-0755-26503396

Job No.: PYH #104

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 24 C/48 %

Polarization:

Power Source:
Date: 12/09/03/
Time: 12/34/50

Vertical
DC 3V

EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
70,0 dBuV/m

60

i limit1: —

50

40

30

20 boiirreaan

0.0 t N H H H H H H H
1000.000 él]l}l] 3Jooo 5‘!]00 6000 7"l]l][] 80003c00 : 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuVim)| (dB) | %% | (em) | (degy | Remark
1 18000.800] 4.13 2610 | 5023 | 7400 |23.77| peak
2 18000.000| -752 | 4610 | 3858 | 5400 |-15.42] AVG
Page: 1 http://www.atc-lab.com
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Figure 63: Test figure of spurious emissions, mode

(18GHz —25GHz), 8DPSK Modulation

e 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber ’ o
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290- -

C, Horizontal polarity

SPRTRE

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396 °
Job No.. PYH #144 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 12/09/07/
Temp.( CyHum.(%) 24 C/48% Time: 16/59/31
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note:  EDR
700 dBuV/m
g”i'iiﬂi’n: —
T SRRSO i}
40
30 - e .
20 A4 .
10 4«. ...................................................................................
18600.000 20060 25000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | P | (em) | (deg) | Rema
1 24950.674( 30.27 18.83 49.10 74.00 |-24.90| peak
2 24950.674 18.36 18.83 37.19 54.00 |-16.81| AVG

Page: 1 http:/fwww atc-lab.com
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Figure 64: Test figure of spurious emissions, mode C, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. PYH#145 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 12/09/07/

Temp.( C)YHum.(%) 24 C/48% Time: 17/08/49

EUT: Bluetooth Keyboard Engineer Signature: PE!

Mode: RX 240ZMHz Distance: 3m

Model: BBV
Manufacturer: Accesspro
Note: EDR

70.0 dBuV¥/m

L S i “ ................................................................................... 2
W ‘““"W”*‘“*”gw‘ﬂwwwwwwwMw,wWM\MWMWWWW’“’
00 o e
30 .._ .....................................................................................
10 ,,“_,,«.M.H”“_“A_“.A_,_,,...“..V; -----------------------------------------------------------------------------------
00
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHzZ) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | =% | (em) | (degy | Remare
1 24967.105| 30.77 | 18.85 | 4962 | 74.00 |-24.38| peak
2 24967.105| 18.63 | 1885 | 3748 | 5400 |-16.52] AVG

Page: 1 http://www.atc-lab.com
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Figure 65: Test figure of Radiated emissions in res  tri

A.1, Horizontal, GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

cted bands, Mode

Site: 966 chamber

Testitem: Radiation Test

Temp.( C)YHum.(%) 24 C/48%
EUT: Bluetooth Keyboard
Mode: TX 2402MHz

Model: BBV

Manufacturer: Accesspro

Date: 12/08/27/
Time: 9/16/17

Engineer Signature: PEI

Distance: 3m

F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #20 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source; DC 3V

Note: BDR

90.0  dBu¥/m

[T
d0 L
70
11 J O U
1
A0 oo J .....
o A At Sl O A A g s ot g [
s T U N
1 T OO RO NN
0.0
2310.000 390,90 MHz
Freq. Reading | Factor Resuilt Limit  [Margin Height | Degree
No. | MHZ) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (aB) | %% | (om) | (deg) | Remerk
1 2385.963| 4946 756 | 41.00 74.00 |-32.10| peak
2 2385.068| 38.06 756 | 31.40 54.00 |-22.60] AVG
Page: 1 http://www.atc-lab.com
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Figure 66: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Vertical, GFSK Modulation

T wi' o 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
§ T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#19 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( C)YHum.(%) 24 C/48% Time: 9/05/08
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: BBV
Manufacturer: Accesspro

Note: BDR
0.0
80
70
1 A U L
»FM\Mﬂ‘MvMWMNW\}-'V"“UA’\"’u‘ﬁ\wMNWﬁAMMNMMWWWWMWMMW%MM\WWM\WWV' My
1 U OO SR
| S U U R
1 1 S SRR PO
00
2310.600 2390.0 MHz
Freq. Reading | Factor Resuit Limit |Margin Height | Degres
No- | (Mfz) |(@Buvim)| (dB) |(dBuVim) |(dBuVim)| (dB) | P2 | tem) | (degy | Remare
2385.949( 47.44 -7.56 39.88 74.00 |-34.12| peak
2 2385.949| 36.56 -7.56 29.00 54.00 [-25.00f AVG
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Figure 67

. Test figure of Radiated emissions inres  tricted bands, Mode A.3,

Horizontal, GFSK Modulation

0 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
7 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#25 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3V
Test item: Radiation Test Date: 12/08/27/
Temp.( CYHum.({%) 24 C/48% Time: 10/19/38
EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR
90.0  dBu¥/m
‘ limiti: e |
80 o
70
60 -
50 - . . .
O
W‘(FMVNWF"WWWMMMAW/M..W«MMWNMM*WWWNM‘:MMWMMMM
20
B0 e e nmmmm vt vy s R R R S 5 A 88 B8 8B £ 2 £ A s m e n e e o
0.0
2483500 2500.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (aBuvim)| (aB) |(dBuvim) |(dBuvim)| (@B) |P* | (em) | t@eg) | ROmerk
1 2483.500{ 50.58 -71.37 43.21 74.00 |-30.79| peak
2 2483.500| 42.67 -7.37 35.30 54.00 |-18.70] AVG
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Figure 68: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Vertical, GFSK Modulation

' _ s O ACCUE‘?ATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & ndustry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #26 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/27/
Temp.( CYHum.(%) 24 C/48% Time: 10/31/21
EUT: Bluetooth Keyboard Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: BDR

90.0  dBuV/m

a0

70

60

50

40

30 -

T O SO VRSSO

0.0

2483,500 2500.0 MHz
No. (i/lr:qz') (ngﬁsli/rr‘r?) F(Z‘éti’ ' (dréii/ullr;) (déiu"C/ifm) szrg)in petector | "C | (ogy | Femanc
2483.500) 49.43 | -7.37 | 4206 | 74.00 |-31.94] peak

2 2483500 4177 | -7.37 | 34.40 | 54.00 |-19.60] AVG

Page: 1 hitp://iwww.atc-lab.com




Appentii 1 A TUVRheinland®

17027667 001
Produkte
Products Page 72 of 75

Figure 69: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Horizontal, SDPSK Modulation

R %6 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#31 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/28/
Temp.( CYHum.(%) 24 C/48% Time: 8/47/42
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR

90.0  dBuV/m

g”“l‘iiﬁiﬁ :
| himit2:

0 | Jimiz:

70

60

50

40

30

1 U OO

T OO SISO U

0.0

2310.000 2390.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No. | mhz) | (dBuvim)| (@B) | (@Buvim) |(@Buvim)| (@B) | P | (cm) | (degy | Remark
1 2386.226| 48.51 -7.56 40.95 74.00 |-33.05| peak
2 2386.226F 37.86 -7.56 30.30 54.00 |-23.70| AVG
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Figure 70: Test figure of Radiated emissions in res
Vertical, 8DP SK Modulation

an

tricted bands, Mode A.1,

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#32
Standard: FCC Part 15 Band Edge (2.4G)

Polarization:

Power Source: DC 3V

Vertical

80

kil

60

50

40

Testitem: Radiation Test Date: 12/08/28/
Temp.( C)YHum.(%) 24 C/48% Time: 8/56/18
EUT: Bluetooth Keyboard Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
90.0  dBu¥/m

limik]: —
{ limit2:

30
20 - - -
T gy SO GUSSO SRR P
0.0
2370.000 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) | (dBuvim) |(dBuvim)| (@B) |P%% | em) | (degy | Remark
1 2386.297| 47.70 -7.55 40.15 74.00 |-33.85| peak
2 2386.297| 37.00 -7.55 29.45 54.00 |-24.55| AVG
Page: 1 http:/iwww.atc-lab.com
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Figure 71: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Horizontal, SDPSK Modulation

ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
F1,Bidg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #34 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3V
Testitem: Radiation Test Date: 12/08/28/
Temp{ C)Hum.(%) 24 C/48% Time: 9/14/33
EUT: Bluetooth Keyboard Engineer Signature: PE!
Mode: TX 2480MHz Distance: 3m
Model: BBV
Manufacturer: Accesspro
Note: EDR
900  dBuWim
80
70
1 1 U RO
B e e e e e n e e m o e n D e e S o o e % o e e e e
40 e
bl R Al b e B b b b Attt
30 e mA e A e M e e ek n me e e e e ik s e % et e s e a4
20 - . .
T e amrmmn ey oo e mrm e o s n A £ o NS A A 85 2 7 A 5 8 AR AN A A e o e e n
0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | M) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | P | tom) | weg) | Rema
1 2483.500| 54.02 -7.37 46.65 74.00 |-27.35| peak
2 2483.500| 42.67 -7.37 35.30 54.00 |-18.70| AVG
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Figure 72: Test figure of Radiated emissions in res

Vertical, 8DPSK Modulation

ACCURATE TECHNOLOGY CO.,; LTD.

F1,Bldg,A,Changyuan New Material Port Keydgn Rd,
Science & Industry Park,Nanshan Shenzhen,P/R.China

tricted bands, Mode A.3,

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #33

Model: BBV

Manufacturer: Accesspro

Standard: FCC Part 15 Band Edge (2.4G)
Testitem: Radiation Test
Temp.( CyHum.(%) 24 C/48%
EUT: Bluetooth Keyboard
Mode:  TX2480MHz

Polarization;
Power Source:
Date: 12/08/28/
Time: 9/05/04
Engineer Signa
Distance: 3m

Vertical
DC 3v

ture: PEI

Note: EDR

90.0  dBu¥/m

80

i P———

70

60

50

40

20

1| U

T U SN

0.0
2483.500 2500,0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. (MHz) (dBuV/m) | (dB) | (dBuvim) | (dBuV/im)| (dB) Detector | (om) | (deg) | Remark
2483.500 52.20 7.37 44.83 7400 |-20.17| peak
2 2483.500 41.67 7.37 34.30 5400 |-19.70] AVG
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